

## Classification

Number	20-003955-PR01 (NW-H05-05-en-01)
Owner	Afoi Patsala A.E.B.E. Aluminium Systeme 5,5 km Thessaloniki Lagada PO BOX 40405 Thessaloniki Greece
Product	Railing with linear bearing on one side according to DIN 18008-4 category B
Designation	System: Series 500 Shipping name: 18-308-10
Details	Material Aluminium; Overall dimensions (W x H) 2200 mm x 1128 mm; Glass configuration TSG 8 / PVB 1.52 / TSG 8; Thickness 17.52 mm
Special features	Railing , Aluminium, 18-313-017

### Result \*\*)

Testing the impact resistance of glazing according to DIN 18008-4:2013-07



**Category B - height of fall 700 mm:  
passed**

### Basis \*)

DIN 18008-4:2013-07

\*) and corresponding national versions  
(e.g. DIN EN)

Test report: 20-003955-PR01 PB-H05-05-en-01

### Representation



### Instructions for use

The results obtained can be used as evidence in accordance with the above basis.

\*\*) Decision rule: For the conformity assessment, the determined measurement results were assumed to be error-free values.

### Validity

There is no time limit.

When using this document the up-to-dateness of above basis and the conformity of the product have to be observed.

The data and results given relate solely to the tested/described specimen. This test/evaluation does not allow any statement to be made on further characteristics of the present structure regarding performance and quality.

### Notes on publication

The ift-Guidance Sheet "Conditions and Guidance for the Use of ift Test Documents" applies.

### Identity-Check



[www.ift-rosenheim.de/ift-geprueft](http://www.ift-rosenheim.de/ift-geprueft)  
ID: 106-30482

ift Rosenheim

27.07.2021



Frank Zirbel, Dipl.-Ing. (FH)  
Head of Testing Department  
Security/Safety Testing



Dimitrios Moustakidis, MSc, Dipl.-Ing.  
Operating Testing Officer  
Security/Safety Testing